“a/IRETFPE/I

OFF ROAD

18+ JEEP WRANGLER JLU

ROLL BAR MOLLE PANEL
INSTALLATION INSTRUCTIONS

Thanks for purchasing a Reaper Off-Road
molle panel for your 18+ Jeep Wrangler. Our
team has worked to ensure that this product
is the premium in performance, quality, and
fitment. We are proud to say that this product
will enhance the look and off-road
performance of your vehicle. We encourage
you to read through the following steps, and
check the included Bill of Materials before
beginning. Please follow these steps to ensure
that your installation goes as planned.

Our products are specifically designed with
ease of installation in mind. However, if you
are uncomfortable with the following
instructions please seek professional
assistance. Reaper Off-Road will not be held
liable for harm or injury to yourself or your
vehicle during installation or use of this
product.

Recommended Tool List
Metric socket set

Inch socket set

Ratchet

Plastic trim removal tool
Hex key set

T25 Torx screwdriver/bit

’gT/I'\'EHF'EI'\' Visit us online:

OFF ROAD ReaperOffRoad.com

Call Us Toll-Free:
844-868-3022

[ reaper.off.road

Kl Rreaper-off-Road



18+ JEEP WRANGER JLU

ASSEMBLY ROLL BAR MOLLE PANEL
Steps may vary depending on trim level and optional equipment. PAGE 2
This product includes accent plates that can be customized to the color of your choice or left as is.

The plate is accessible after installation, so you can choose to coat it ahead of time, or later.

A1. Locate the removable section of the plastic trim on each side of the roll bar. Use a trim tool, or pull by
hand to remove the panels and expose the mounting points.

A2. Install a side mounting bracket (JMP01-1) at each side. Use (2) M8 bolts(B) and (2) M8 washers(E) at each
side and tighten with a 13mm socket.

A3. Remove the center (2) screws along the top of the roll bar using a T25 Torx screwdriver. Keep the screws
for re-install.

A4. Install the top mounting bracket (JMP01-2) at the center of the roll bar, reusing the (2) T25 screws.

AS5. Begin assembling the panels outside of the vehicle, beginning with the logo backing plate. Install onto the
studs at the back of the center panel and secure with (2) 1/4" nuts(C) and (2) 1/4" washers(D). Use a 7/16”
socket to tighten.

A6. Lay out the left, middle, and right panels as shown on the bill of materials. The middle panel will install
over / around the side panels. Align the holes to the pre-installed nuts and install (10) 1/4" screws (A) and
(10) 1/4" washers(D). Install the screws loosely until all connections are made, then tighten with a 5/32"
hex key.

A7. Install the panel assembly into the vehicle by aligning it to the mounting brackets. Secure the panel in
place using (6) 1/4" screws(A) and (6) 1/4" washers(D). Tighten all hardware using a 5/32" hex key.

VY  MEW EEE mmal ew
S mmm__lavwa

g = 7

Detail A6: Assemble panels Detail A7: Install complete

@/ RETIFER Visit us online: Call Us Toll-Free: [ic]] reaper.off.road

OFF ROAD ReaperOffRoad.com 844-868-3022 B3 Reaper-Off-Road



